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Cylindrical Li-ion Rechargeable battery
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T £ OB fLc: GlobTek, Inc.

Consignor : GlobTek, Inc.
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TEST 4i*5 No.: STR17059093S
E1D'E [ A T4 55 11T 78 HE Lt BLO105F2635161S1PCAT
FE N2 TR Chinese 3.7V, 700mAh, 2.59Wh
Sample name /' Cylindrical Li-ion Rechargeable battery BLO105F2635161S1PCAT
English 3.7V, 700mAh, 2.59Wh
S
FE i 01~43
Sample No.
FICRA GlobTek, Inc.
Consignor
ESYRaL YA WERFERE (TRMD BIRRHS A R A A
Manufacturer GlobTek (Suzhou) Co., Ltd
I WA B CRT a0 is i e i SRIeAbR T
PR TIR ST/SG/AC.10/11/Rev.6, 38.3
ACAIE bt UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Test method

and criterion

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

P A ORI R, RS 914.1*562.4mm
Appearance Blue cylindrical battery, size $14.1*52.4mm
2 4 # MRz 8
R el Fn 2017-05-10 Wiz FA 2017-05-11 ~ 2017-05-21
Accepted date Test date

[ 2 1P N5 AN 22) NI L TN 1 S N 71 E S O35 L -4 )y

AT H _ . . i o
Test it Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
est items
Overcharge, Forced discharge.
W, ZERAFAREE (TR RYEHm M E U 2L by F M)
ST/SG/AC.10/11/Rev.6, 38.3 FrfEE K,
The sample has passed the test items of UNITED NATIONS "Recommendations
R on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
M 4518 ST/SG/AC.10/11/Rev.6, 38.3
Conclusion
% H#¥fi(Issue date):  2017-06-02
HE /
Comments
4 3 @ i 9B 4 e D3
Compiler: Checker: g - Appr.over

DRI TS 45 A A3 A R 2 7]
Shenzhen SEM.Test Technology Co., Ltd.

#2700, 12
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TEST 4m5 No.: STR17059093S
" i R b 25 - ‘ .
B | WAmE aR | o JTERRIUNERIS gy KL &t
No. Name of test q Test result Test conclusion | Remarks
number of standard
BeAE Tk Risimm @i seig
1 T FE AL FRETM) UN Manual of Tests and Criteria | L2 1 B /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 4% T.1 Test | See Appendix 1 Passed
T.1
A B Tk i i g s seie A
9 R FrETFMY UN Manual of Tests and Criteria | W% 2 & /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 & T.2 Test | See Appendix 2 Passed
T.2
BeAE T Ak Ryisimm @i seig
3 PR3N FRAET) UN Manual of Tests and Criteria | WK% 3 ey /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 4 T.3 Test | See Appendix 3 Passed
T.3
BAE Tl RyEimm @it seiwm
4 ik FRAEFMEY UN Manual of Tests and Criteria | W.H% 4 - /
Shock ST/SG/AC.10/11/Rev.6, 38.3 k% T.4 Test | See Appendix 4 Passed
T4
S BAE TR REimm i seig
5 Ex?er:al FRAET) UN Manual of Tests and Criteria | WK% 5 iy /
short-circuit ST/SG/AC.10/11/Rev.6, 38.3 ik T.5 Test | See Appendix 5 Passed
T5
BAE TR REimm i seigm
6 Bk FRAET) UN Manual of Tests and Criteria | W% 6 Lk /
Crush ST/SG/AC.10/11/Rev.6, 38.3 X% T.6 Test | See Appendix 6 Passed
T.6
BAE Tl RyEimm @i sewmm
7 T FRAEFMEY UN Manual of Tests and Criteria | W.H%E 7 HH% /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 I T.7 Test | See Appendix 7 Passed
T.7
BeAE TR REimm i seig
8 55 i) JBCH FRAETM) UN Manual of Tests and Criteria | WK% 8 L /
Forced discharge ST/SG/AC.10/11/Rev.6, 38.3 X% T.8 Test | See Appendix 8 Passed
T.8
AR 2% A

Test environment

IR
Ambient temperature:

20°C -25C; WIERE:
20°C -25°C, Ambient humidity: 45% - 75%

45% - 75%

condition
AT H /
Test items
M1 P
o BIRE OL o E{g ﬁ;[
Subcontracted ) N / OZ }
test condition I3 SRR = Name co
Subcontracte e
d Laboratory HihE ‘
R
Adc;res / Tol /

DRI TS 45 A A3 A R 2 7]
Shenzhen SEM.Test Technology Co., Ltd.

#3330, 12
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TEST %5 No.: STR17059093S

M &1

Appendix 1

Fe 1 TRIH 25 1 AR

No. Name of Test Items Altitude simulation
i Hil ‘T” 1 = REA=] NS
b . X HT Before MR 5 After R il?ﬂ'é%EEE .
Sample No. | Sample status | HiibJfi & I oL HLb 5 T Masos/ loss Remdg/al ocv P
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
01 ﬁiﬁlyﬁcﬁf&d 20.838 4.197 20.836 4.190 0.010 99.83 o)
02 1 ;ﬁ;ﬁﬁﬁi 20.900 4197 20.900 4.192 0.000 99.88 o)
03 1 ;%f;ﬁyﬁcﬁfid 20.811 4.198 20.808 4.192 0.014 99.86 o)
04 1;%’?;%5@1 20.862 4.199 20.860 4.192 0.010 99.83 o)
05 1 ;%f;ﬁyﬁcﬁfid 20.895 4.192 20.894 4.186 0.005 99.86 o)
06 1;%’?;%5@1 20.948 4197 20.944 4.192 0.019 99.88 o)
07 ﬁiﬁlyﬁcﬁf&d 20.856 4.199 20.854 4.192 0.010 99.83 o)
HURA T
08 (BOERT | 20.820 4.199 20.817 4.192 0.014 99.83 0
HWRA R

09 (el 20871 4.197 20.869 4.191 0.010 99.86 o)
10 HUGERAIL | o0 g47 4.199 20.844 4.192 0.014 99.83 o)

1 CYC Fully Charged

RS

PEE LR, V-HESG D-fA;  R-D;  F-ilgok; O-Joitds. JoHb <. ok, Jomi. JoilEk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

RIS R A A R A ) F4T, 127
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 4i*5 No.: STR17059093S
M & 2
Appendix 2
FF5 5 T H 445K T iR
No. Name of Test Items Thermal test
Uy Hil ‘T” 1 = REA=] NS
e B MR AT Before MR 5 After R | MR .
Sample No. | Sample status | HiibJfi & I oL HLb 5 T Masos/ loss Remdg/al ocv P
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
HIRTE AT
01 10Yé\§jly0harged 20.836 4.190 20.827 4.147 0.043 98.97 0]
HIRTEATOH
02 1CYCj)\FjuE;Iy Charged 20.900 4,192 20.890 4.145 0.048 98.88 )
HIRTE AT
03 10Yé\§jly0harged 20.808 4.192 20.800 4.149 0.038 98.97 0]
HIRTEATTH
04 1CYCj)\FjuE;Iy Charged 20.860 4,192 20.853 4.148 0.034 98.95 0]
HIRTE AT
05 10Yé\§jly0harged 20.894 4.186 20.887 4.147 0.034 99.07 0]
HIRTEATH
06 1CYCj)\FjuE;Iy charged 20.944 4,192 20.935 4.149 0.043 98.97 O
HIRTE AT
07 10Yé\§jly0harged 20.854 4.192 20.845 4.147 0.043 98.93 0]
HIRTEATOH
08 1CYCj)\FjuE;Iy charged 20.817 4,192 20.808 4.149 0.043 98.97 O
HIRTE AT
09 10Yé\§jly0harged 20.869 4.191 20.858 4.148 0.053 98.97 0]
HIRTEATLH
10 1CYCj)\FjuE;Iy charged 20.844 4,192 20.835 4.148 0.043 98.95 )
UFEH
PEE LR, V-HESG D-fA;  R-D;  F-ilgok; O-Joitds. JoHb <. ok, Jomi. JoilEk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire
RIS R A A R A ) FE5I, 127

Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 4i*5 No.: STR17059093S
M %&£ 3
Appendix 3
FF5 3 T H 445K =)
No. Name of Test Items Vibration
Uy Hil ‘T” 1 = REA=] NS
e B MR AT Before MR 5 After R | MR .
Sample No. | Sample status | HiibJfi & I oL HLb 5 T Masos/ loss Remdg/al ocv P
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
HIRTE AT
01 10Yé\§jly0harged 20.827 4.147 20.827 4.146 0.000 99.98 @)
HIRTEATOH
02 1CYCj)\FjuE;Iy Charged 20.890 4.145 20.889 4.145 0.005 100.00 o)
HIRTE AT
03 10Yé\§jly0harged 20.800 4.149 20.800 4.149 0.000 100.00 @)
HIRTEATTH
04 1CYCj)\FjuE;Iy Charged 20.853 4.148 20.852 4.147 0.005 99.98 )
HIRTE AT
05 10Yé\§jly0harged 20.887 4.147 20.887 4.147 0.000 100.00 O
HIRTEATH
06 1CYCAF7u°”y charged 20.935 4.149 20.935 4.149 0.000 100.00 o)
HIRTE AT
07 10Yé\§jly0harged 20.845 4.147 20.844 4.146 0.005 99.98 @)
HIRTEATOH
08 1CYCAF7u°”y charged 20.808 4.149 20.808 4.149 0.000 100.00 o)
HIRTE AT
09 10Yé\§jly0harged 20.858 4.148 20.857 4.147 0.005 99.98 @)
HIRTEATLH
10 1CYCAF7u°”y charged 20.835 4.148 20.835 4.148 0.000 100.00 o)
UFEH
PEE LR, V-HESG D-fA;  R-D;  F-ilgok; O-Joitds. JoHb <. ok, Jomi. JoilEk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire
RIS R A A R A ) Feu, 12|

Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 4i*5 No.: STR17059093S
M & 4
Appendix 4
K5 A AT H 445 it
No. Name of Test Items Shock
\T” E il ‘T” i |=JAS] NI
e B MR AT Before MR 5 After R | MR .
Sample No. | Sample status | HiibJfi & I oL HLb 5 T Masos/ loss Remdg/al ocv P
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
HIRTE AT
01 1cyé\§jwcmrged 20.827 4.146 20.827 4.146 0.000 100.00 @]
HIRTEATOH
02 1CYCj)\FjuE;Iy Charged 20.889 4.145 20.888 4.144 0.005 99.98 )
HIRTE AT
03 1cyé\§jwcmrged 20.800 4.149 20.800 4.149 0.000 100.00 @)
HIRTEATTH
04 1CYCj)\FjuE;Iy Charged 20.852 4.147 20.851 4.147 0.005 100.00 o)
HIRTE AT
05 1cyé\§jwcmrged 20.887 4.147 20.887 4.146 0.000 99.98 @)
HIRTEATH
06 1CYCAF7u“”y charged 20.935 4.149 20.935 4.149 0.000 100.00 o)
HIRTE AT
07 1cyé\§jwcmrged 20.844 4.146 20.843 4.146 0.005 100.00 O
HIRTEATOH
08 1CYCAF7u“”y charged 20.808 4.149 20.808 4.148 0.000 99.98 )
HIRTE AT
09 1cyé\§jwcmrged 20.857 4.147 20.857 4.147 0.000 100.00 O
HIRTEATLH
10 1CYCAF7u“”y charged 20.835 4.148 20.834 4.148 0.005 100.00 o)
UFEH
PEE LR, V-HESG D-fA;  R-D;  F-ilgok; O-Joitds. JoHb <. ok, Jomi. JoilEk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire
RIS R A A R A ) BT, 127

Shenzhen SEM.Test Technology Co., Ltd. Page of
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et 4m5 No.: STR17059093S
ff * 5
Appendix 5
75 5 R H 4475 S e
No. Name of Test ltems External short circuit
g S E i i ST L " ,
[Find s F ks o el e ik S
Sample No. Sample status (C) Test result Remark
HIRGEA T
01 1 CYC};\;I-JEhy Charged 55.5 O /
HIRGEA T H
02 1 CYé\FjuDIIy Charged 55.9 (@) /
HIRGEA T
03 1 CYC};\;I-JEhy Charged 55.7 O /
HIRGEA T
04 1 CYé\FjuDIIy Charged 55.8 (@) /
HIRGEA T
05 1 CYC};\;I-JEhy Charged 556 O /
HIRGEA T
06 1 CYé\FjuDIIy Charged 55.4 (@) /
HIRGEA T
07 1 CYC};\;I-JEhy Charged 553 O /
HIRGEA T
08 1 CYé\FjuDIIy Charged 55.7 (@) /
HIRGEA T
09 1 CYC};\;I-JEhy Charged 558 O /
HIRGEAFH
10 1 CYé\FjuDIIy Charged 55.5 (@) /
PREE
o Dtk R-BERY  Feltk;  O-Toffk. R, oK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

DRI TS 45 A A3 A R 2 7]
Shenzhen SEM.Test Technology Co., Ltd.

8T, 12T
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TEST 455 No.: STR17059093S
e & 6
Appendix 6
5 5 W51 H 4475 B I
No. Name of Test Items Crush
N o v i i 15 i . o
B4 BRI i R W2 s
Sample No. Sample status (C) Test result Remark
HIK 50% %5
" 1 cvéso% cfp:fity 24.6 o /
HIK 50% %R
12 1 cv(j:\so% cgfity 24.3 o /
HIX 50% %
13 1 cvéso% cfp:fity 24.7 o /
HIK 50% %R
14 1 cv(j:\so% cgfity 24.5 o /
HIX 50% %
15 1 cvéso% cfp:fity 24.8 o /
LT H
E: D-fiftths;  F-f2k;  O-Tofffk. ok k.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire
PRI A R s A A7 PR A 9T, 12T

Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 455 No.: STR17059093S
M *x 7
Appendix 7
5 . WA H 4 75 S St
No. Name of Test Items Overcharge
FEM g~ FEIRES ML i
Sample No. Sample status Test result Remark
B R T
1 6 1 CYC};\FJI-JEhy Charged O /
[ER/SrE Sk
17 1 CYé\FjuDIIy Charged o /
B R T
1 8 1 CYC};\FJI-JEhy Charged O /
HUEAET
19 1 CYé\FjuDIIy Charged o /
50 RSEA T
20 50 CYé\ELin Charged O /
50 RFEERH
21 50 CY(})\FTE;Iy Charged o /
50 RSEA T
22 50 CYé\ELin Charged O /
23 50 RFEERH 0 /

50 CYC Fully Charged

LR 5

E: DA FLREK O-TLMRA. g K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TR A 5 A IR IR =] #1008, 12
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 4i*5 No.: STR17059093S
M x 8
Appendix 8
FFs M B 445K SR TECEE
8
No. Name of Test Items Forced discharge
B i 5 FERIRES D2 #VE
Sample No. Sample status Test result Remark
IR GEA I
24 1 CYC}F\ujII'; Discharged O /
IR GEATHH
25 1CYC Fjll; Discharged o /
IR GEA I
26 1 CYC}F\ujII'; Discharged O /
IR GEATHH
27 1CYC Fjll; Discharged o /
IR GEA I
28 1 CYC}F\ujII'; Discharged O /
IR GEATHH
29 1CYC Fjll; Discharged o /
EUEATE
30 1 CYC}F\ujII'; Discharged O /
IR GEATAH
31 1CYC Fjll; Discharged o /
U At
32 1 CYC}F\ujII'; Discharged O /
IR GEATHH
33 1CYC Fjll; Discharged o /
50 RFE4ATHHR
34 50 CYCJ;\R Discharged O /
50 RFEATHH
35 50 CYC Fjlc;/ Discharged o /
50 RFE4ATHCR
36 50 CYCJ;\R Discharged O /
50 RFEATHH
37 50 CYC Fjlc;/ Discharged o /
50 RFE4ATHH
38 50 CYCJ;\R Discharged O /
50 RFEATHH
39 50 CYC Fjlc;/ Discharged o /
50 RFE4ATHHR
40 50 CYCJ;\R Discharged O /
50 RFEATHH
41 50 CYC Fjlc;/ Discharged o /
50 RFE4ATHR
42 50 CYCJ;\R Discharged O /
50 RFEATHH
43 50 CYC Fjlc;/ Discharged o /

E: DA FLREK O-TLMRA. g K.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TR A 5 A IR IR =] 1T 12
Shenzhen SEM.Test Technology Co., Ltd. Page o)
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TEST %5 No.: STR17059093S

Bom B OR
Sample photo
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TR A 5 A IR IR =] #1270, 12
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